Contact Us Site Map Terms and Conditions

call us on +44 (0)1823 698437 or email moc/rtnotgniver//ofni
Follow us on Twitter Find us on Facebook Blogger Email

Choose Car Type


then
Search for parts
or
Browse
for parts

NUT NYLOCK THIN 3/8 INCH UNF

Part No:
TN3209

This part appears on the following Triumph Catalogue Plates

Car Type Plate Plate Title Plate No. Triumph Part Description No per Unit
TR2 A ENGINE: CYLINDER BLOCK AND HEAD A32A Nut, nyloc, mounting to front engine plate 2
TR2 Q REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. Q18 Nut, nyloc, locking setscrew 4
TR2 Q REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. Q27 Nut, nyloc, securing bolt 8
TR2 R STEERING: STEERING UNIT, IDLER, TIE RODS AND STEERING WHEEL. R38 Nut, nyloc, centre tie rod to drop arm and idler lever 2
TR2 R STEERING: STEERING UNIT, IDLER, TIE RODS AND STEERING WHEEL. R49 Nut, nyloc, tie rod ends to levers and centre rod 4
TR3 A ENGINE: CYLINDER BLOCK AND HEAD A32A Nut, nyloc, mounting to front engine plate 2
TR3 Q REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. Q18 Nut, nyloc, locking setscrew 4
TR3 Q REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. Q27 Nut, nyloc, securing bolt 8
TR3 R STEERING: STEERING UNIT, IDLER, TIE RODS AND STEERING WHEEL. R38 Nut, nyloc, centre tie rod to drop arm and idler lever 2
TR3 R STEERING: STEERING UNIT, IDLER, TIE RODS AND STEERING WHEEL. R49 Nut, nyloc, tie rod ends to levers and centre rod 4
TR4 S REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. S19 Nut, nyloc Rear shock absorber to chassis 4
TR4 S REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. S19 Nut, nyloc Rear shock absorber to chassis 4
TR4 S REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. S32 Nut, nyloc Propellor shaft attachment 8
TR4 S REAR SUSPENSION, PROPELLOR SHAFT AND ROAD WHEELS. S32 Nut, nyloc Propellor shaft attachment 8
TR4 M GEARBOX: MAINSHAFT, CONSTANT PINION SHAFT, COUNTERSHAFT AND REVERSE GEAR. M56 Nut, nyloc Fulcrum pin to gear box 1
TR4A Q GEARBOX: MAINSHAFT, CONSTANT PINION SHAFT, COUNTERSHAFT AND REVERSE GEAR. Q56 Nut, nyloc Fulcrum pin 1
TR4A T INDEPENDENT REAR AXLE: DIFFERENTIAL UNIT, REAR AXLE SHAFTS AND HUB UNITS. T44 Nut, nyloc Mounting bracket and plate to chassis frame 4
TR4A T INDEPENDENT REAR AXLE: DIFFERENTIAL UNIT, REAR AXLE SHAFTS AND HUB UNITS. T65 Nut, nyloc Outer Axle shaft assembly to inner driving flange 8
TR4A S FRONT SUSPENSION AND FRONT HUBS. S27B Nut, nyloc Dust cover to vertical link 2
TR4A S FRONT SUSPENSION AND FRONT HUBS. S27B Nut, nyloc Dust cover to vertical link 2
TR4A X PROPELLOR SHAFT AND ROAD WHEELS. X4 Nut, nyloc Propellor shaft attachment 8
TR4A Z HANDBRAKE: LEVER, CABLES, AND COVER ASSEMBLY. Z10 Nut, nyloc Handbrake lever and ratchet to mounting bracket 1
TR4A Z HANDBRAKE: LEVER, CABLES, AND COVER ASSEMBLY. Z10 Nut, nyloc Handbrake lever and ratchet to mounting bracket 1
TR250 A ENGINE: External A58E Nut, nyloc - Flexible mounting to bracket 4
TR250 R FRONT SUSPENSION R27A Nut, nyloc - Dust cover tol vertical link 2
TR250 P GEARBOX: Internal P55 Nut - Fulcrum pin to gearbox 1
TR250 W HANDBRAKE W10 Nut, nyloc - Handbrake lever and ratchet to mounting bracket 1
TR250 U PROPELLOR SHAFT AND ROAD WHEELS U4 Nut, nyloc - Propellor shaft attachment 8
TR250 S INDEPENDENT REAR AXLE S49 Nut, nyloc - Rear axle centre 4
TR250 S INDEPENDENT REAR AXLE S73 Nut, nyloc - Outer axle shaft assembly to inner driving flange 8
TR5 A ENGINE: ENGINE UNIT COMPLETE, GASKET SETS, CYLINDER BLOCK, FRONT AND REAR PLATES AND OIL PUMP A62E Nut, nyloc Flexible mounting to bracket 4
TR5 Q FRONT SUSPENSION AND FRONT HUBS Q27A Nut, nyloc Dust cover to vertical link 2
TR5 N GEARBOX: MAINSHAFT, CONSTANT PINION SHAFT, COUNTERSHAFT AND REVERSE GEAR N55 Nut Fulcrum pin to gearbox 1
TR5 V HANDBRAKE: LEVER AND CABLES V10 Nut, nyloc Handbrake lever and ratchet to mounting bracket 1
TR5 T PROPELLOR SHAFT AND ROAD WHEELS T4 Nut, nyloc Propellor shaft attachment 8
TR5 R INDEPENDENT REAR AXLE: DIFFERENTIAL UNIT, REAR AXLE SHAFTS AND HUB UNITS R45 Nut, nyloc Rear axle centre 4
TR5 R INDEPENDENT REAR AXLE: DIFFERENTIAL UNIT, REAR AXLE SHAFTS AND HUB UNITS R69 Nut, nyloc Outer axle shaft assembly to inner driving flange 8
TR6CP N ENGINE (Petrol Injection Model): Block and Sump N73 NUT, nyloc - Flexible mounting to bracket 4
TR6CP AC FRONT SUSPENSION AC23 NUT, nyloc - Dust cover and mounting plate to vertical link 2
TR6CP AA GEARBOX: Internal AA55 NUT - Fulcrum pin to gearbox 1
TR6CP AG PROPELLOR SHAFT AND ROAD WHEELS AG4 NUT, nyloc - Propellor shaft attachment 8
TR6CP AE INDEPENDENT REAR AXLE AE45 NUT, nyloc - Rear axle centre 4
TR6CP AE INDEPENDENT REAR AXLE AE69 NUT, nyloc - Outer axle shaft assembly to inner driving flange
TR6CP AJ HANDBRAKE AJ10 NUT, nyloc - Handbrake lever and ratchet to mounting bracket 1
TR6CC A ENGINE (Carburettor Model): Block and Sump A68 NUT, nyloc - Flexible mounting to bracket 4
TR6CC AC FRONT SUSPENSION AC23 NUT, nyloc - Dust cover and mounting plate to vertical link 2
TR6CC AA GEARBOX: Internal AA55 NUT - Fulcrum pin to gearbox 1
TR6CC AG PROPELLOR SHAFT AND ROAD WHEELS AG4 NUT, nyloc - Propellor shaft attachment 8
TR6CC AE INDEPENDENT REAR AXLE AE45 NUT, nyloc - Rear axle centre 4
TR6CC AE INDEPENDENT REAR AXLE AE69 NUT, nyloc - Outer axle shaft assembly to inner driving flange
TR6CC AJ HANDBRAKE AJ10 NUT, nyloc - Handbrake lever and ratchet to mounting bracket 1
TR6CR 21-03 FRONT SUSPENSION 21-03 NUT NYLOC HALF 3/8UNF X 3/8" 2
TR6CR 21-03 FRONT SUSPENSION 21-03 NUT NYLOC HALF 3/8UNF X 3/8" 2
TR6CR 20-60 ENGINE MOUNTINGS 20-60 NUT NYLOC HALF 3/8UNF X 3/8" 4
TR6CR 20-72 GEARBOX 20-72 NUT NYLOC HALF 3/8UNF X 3/8" 1
TR6CR 21-25 HANDBRAKE ASSEMBLY 21-25 NUT NYLOC HALF 3/8UNF X 3/8" 1
TR6CR 20-80 PROPELLOR SHAFT 20-80 NUT NYLOC HALF 3/8UNF X 3/8" 8
TR6CR 20-82 REAR AXLE 20-82 NUT NYLOC HALF 3/8UNF X 3/8" 4
TR6CR 20-84 REAR AXLE 20-84 NUT NYLOC HALF 3/8UNF X 3/8" 8
TR6CF 21-03 FRONT SUSPENSION 21-03 NUT NYLOC HALF 3/8UNF X 3/8" 2
TR6CF 21-03 FRONT SUSPENSION 21-03 NUT NYLOC HALF 3/8UNF X 3/8" 2
TR6CF 20-60 ENGINE MOUNTINGS 20-60 NUT NYLOC HALF 3/8UNF X 3/8" 4
TR6CF 20-72 GEARBOX 20-72 NUT NYLOC HALF 3/8UNF X 3/8" 1
TR6CF 21-25 HANDBRAKE ASSEMBLY 21-25 NUT NYLOC HALF 3/8UNF X 3/8" 1
TR6CF 20-80 PROPELLOR SHAFT 20-80 NUT NYLOC HALF 3/8UNF X 3/8" 8
TR6CF 20-82 REAR AXLE 20-82 NUT NYLOC HALF 3/8UNF X 3/8" 4
TR6CF 20-84 REAR AXLE 20-84 NUT NYLOC HALF 3/8UNF X 3/8" 8

To view the Triumph Catalogue Plates, please pick a car type